-

LT

-166-

" Broil King

REDDI-BILT BARBECUES

ASSEMBLY MANUAL & PARTS LIST MANUAL DE MONTAGE & LISTE DE PIECES

Broil King'
SOVEREIGN 30
951-94

_RETAIN FOR FUTURE REFERENCE VEU!LLEZ CONSERVER POUR REFERENCE ULTERIEURE

: - . " : MANUFACTURED BY { FABRIQUES PAR LA
ONWARD MULTI-CORP INC. 932 VICTORIAST.N., KITCHENER, CANADA N2B 1W4

1009442 W97







.

5.

17.

18.

B U

A

&g

[EMg

10905-T32
10909-TL2

104TIT0R2
10081-8iC22
10061-BK426
10081-BK422
515156

TR
10222742
102251326
102257426
102251327
102251428

10390-T401
16390-1501

103482.22

T0440-K41

10440-K43
10440 Ks0

S10134

-168-

PARTS UST/LISTE DES PIECES

.aao;ooaiolatlo,-n-_n-no-no.ao-o-souo-uuot.n-n-.-s EE
Y

A N Ao s

4 mm AN A - N

a4 A & (4 A A & @

-

o NN = oA NN

L L R e I I I T B O R S R S X R R T R T T ] EF
LY

RE

.....al.'..'.l,ﬂ.-l.-l..l‘”.-l'»ﬂ.-\ldld. EE

-

LR R T )

. - 4 SN s o by 4 s A

]

L I

-

R T TR ¥ R

N KN = & N N A »

-

® & 4 A &

S

s NN = A NN S e

1
e B

- e

N Ot oA s e

& =k A b A B LA

" -

® B =k s & & M s B e -

A MM A A A8 =

i

* -

-

-

-t

B sk oA # .

L R . T B R U Y

“«.

-

“- e NN A o Ao e



KEYE fEMz

835

88

28

SEARBRIBBRABABBANINBRSRE O

idfazans

1.
13.
114,
1S,

-k

10711K401
10711-K501
S17105
TOT11-K441
10711-KS541
107114551
5161422
S16144-2
10088-14
10088-15
TB4KEN
10692-17
10892-18
10892.12
10156-K40
10156-K55
10184-K50
513003
10339-K501
s
s3s
10338-143

St5111
Y-12652
¥-11549
s21141

Y-12655
Y-11793
Y-11598
Y1212
1024012
Y11967
Y-12851
Y¥-12852

‘v-12287
Y-11535
Y-29805
1024013
21123,

¥-12646

Y-12853

Y-12835

Y-29307

10472.71-2

10390-T10
10342-T08
10393-T401
Y-12083
Y-12648
1039332
163931221

SCREW-12X 112
HANDLE
WASHER - HANDLE
GREASE CUPHOLDER
PLUG
BOLT - 1420 X 1.78
BOLT - 1/4:20 X 518
WASHER
PLUG - BUTTON
NUT -4
NUT WANG - 114
NUT TINNERMAN - 174
BOLT WHEEL - /8:16
BOLT - 8:16 X 1-3/4
WASHER -3/8
WASHER - EXT TOOTH
NUT- 278
NUT WING - 28
BOLT 10:24 X 38
WHEEL BOLT
SCREW.-BX 112
SCREW - SHOULDER
WASHER -8
SCREW 6-32X 14
NUT-10:24'

KNOB

GRID

SIDE BURNER

ELECTRODE - SIDE BURNER

COVER - SIDE BURNER

NUT 10:24

SCREW 10:24 X 112

SHELF - SIDE BURNER

SHIELD - SIDE BURNER

~169-

PARTS LISTALISTE DES PIECES

DESCRIFTION

ECROU - 144
ECROU PAPILLON - 1/4
ECROU THNNERMAN - 1/4
BOULON ROUE - 3/8:16
BOULON - /8:16 X 1-2/4
RONDELLE - /8
RONDELLE - 38 '
ECROU - 378

ECROU PAPILLON - /8
BOULON 1024 X 378
ROUE BOULON
viS-8X 12

vis

RONDELLE - #8
VIS632X 14

COUVERCLE LATERAL
ECROU - 10224

VIS 1024 X 12
SUPPORT DE BRULEUR DE COTE
ECRAN DE CUVETTE LATERAL

T L I I A R I N R - T T T - R S S S N T R T S S i ¥ S PP |§E

kR

- Ak
--uu.-a-n.;aﬂosaqnotulbcu-mnom-lusu-n»u-

-l

-
L - T N B I X T X P L e EE

N

s o A AN NBE CNN N aPBBIN A NN

ot

e
L

No NN N e

-
~

B N I O . B .

23

@ NN ANNRED

o.lco.|ooou;hBomnnANNuﬁﬁ‘o‘NaaBoANMNua-naluucunouauul—ndo hl;
-k
~

[ T Y e e . - " I B Y

TOTAL

) 3
u-.ngcdnnu--u.nn.uonutu-co.-o-.qu...na Ek

.\
I

P.005



	BK 1
	BK 2
	BK 3
	BK 4

